



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO / SHIP TO	FACTURA / INVOICE
Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 S/C Cienega de Flores NL C.P.65590	Aceromex, S.A. de C.V. Carretera Monterrey - Laredo Km. 27 S/C Cienega de Flores NL C.P. 65590	198929
		FECHA / DATE 02/22/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS			
							%C	%Mn	%P	%S
4500097625	10119395-30	0008890303	0008965849	311232	RECT 4.00X2.00 0.1495 CGSDP STK 6.000	6000 mm	0.0953	0.3306	0.0156	0.0124
4500097632	10119404-10	0008639263	0008963676	300286	PC 12.0X3.50 0.1046 CARSDPG 12.000	12000 mm	0.0690	0.5350	0.0070	0.0050
4500097632	10119404-10	0008639263	0008963678	300286	PC 12.0X3.50 0.1046 CARSDPG 12.000	12000 mm	0.0690	0.5350	0.0070	0.0050
4500097632	10119404-10	0008639263	0008963675	300286	PC 12.0X3.50 0.1046 CARSDPG 12.000	12000 mm	0.0690	0.5350	0.0070	0.0050
4500098229	10119919-10	0008826808	0008914537	306202	CUAD 2.000 0.2500 CBCSDPR 6.096	6096 mm	0.0570	0.3320	0.0030	0.0030
4500098229	10119919-10	0008801532	0008913347	306202	CUAD 2.000 0.2500 CBCSDPR 6.096	6096 mm	0.0834	0.3357	0.0151	0.0142
4500098229	10119919-10	0008801532	0008913299	306202	CUAD 2.000 0.2500 CBCSDPR 6.096	6096 mm	0.0834	0.3357	0.0151	0.0142
4500098229	10119919-10	0008826808	0008914561	306202	CUAD 2.000 0.2500 CBCSDPR 6.096	6096 mm	0.0570	0.3320	0.0030	0.0030
4500098229	10119919-10	0008826808	0008914550	306202	CUAD 2.000 0.2500 CBCSDPR 6.096	6096 mm	0.0570	0.3320	0.0030	0.0030
4500098229	10119919-20	0008899804	0008966293	300344	RECT 4.00X2.00 0.1880 CBCSDPR STK 6.096	6096 mm	0.0912	0.3848	0.0164	0.0081
4500098229	10119919-20	0008899804	0008966283	300344	RECT 4.00X2.00 0.1880 CBCSDPR STK 6.096	6096 mm	0.0912	0.3848	0.0164	0.0081
4500098229	10119919-20	0008899805	0008966261	300344	RECT 4.00X2.00 0.1880 CBCSDPR STK 6.096	6096 mm	0.0917	0.3552	0.0145	0.0099
4500098229	10119919-20	0008899805	0008966273	300344	RECT 4.00X2.00 0.1880 CBCSDPR STK 6.096	6096 mm	0.0917	0.3552	0.0145	0.0099
4500098229	10119919-20	0008899805	0008966203	300344	RECT 4.00X2.00 0.1880 CBCSDPR STK 6.096	6096 mm	0.0917	0.3552	0.0145	0.0099

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO/ MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)				
4500097625	10119395-30	0008890303	0008965849	77	64	55	31	A500 Grado B	1312251160	Made in Mexico
4500097632	10119404-10	0008639263	0008963676	84.3	76	65	28		254138011	Made in Mexico
4500097632	10119404-10	0008639263	0008963678	84.3	76	65	28		254138011	Made in Mexico
4500097632	10119404-10	0008639263	0008963675	84.3	76	65	28		254138011	Made in Mexico
4500098229	10119919-10	0008826808	0008914537	78	64	55	31	A500 Grado BC (440485	Made in Mexico
4500098229	10119919-10	0008801532	0008913347	79	64	54	29	A500 Grado BC (434975	Made in Mexico
4500098229	10119919-10	0008801532	0008913299	79	64	54	29	A500 Grado BC (434975	Made in Mexico
4500098229	10119919-10	0008826808	0008914561	78	64	55	31	A500 Grado BC (1312251160	Made in Mexico
4500098229	10119919-10	0008826808	0008914550	78	64	55	31	A500 Grado BC (1312251160	Made in Mexico
4500098229	10119919-20	0008899804	0008966293	79	64	54	29	A500 Grado BC (440540	Made in Mexico
4500098229	10119919-20	0008899804	0008966283	79	64	54	29	A500 Grado BC (440540	Made in Mexico
4500098229	10119919-20	0008899805	0008966261	79	64	54	29	A500 Grado BC (142242	Made in Mexico
4500098229	10119919-20	0008899805	0008966273	79	64	54	29	A500 Grado BC (142242	Made in Mexico
4500098229	10119919-20	0008899805	0008966203	79	64	54	29	A500 Grado BC (142242	Made in Mexico